Ohio EPA Permit No.: 3PE00001*RD
Application No: OH0024660

Action Date: June 4, 2025
Effective Date: July 1, 2025
Expiration Date: June 30, 2030

Ohio Environmental Protection Agency
Authorization to Discharge Under the
National Pollutant Discharge Elimination System

In compliance with the provisions of the Federal Water Pollution Control Act, as amended (33 U.S.C.
1251 et. seq., hereinafter referred to as the "Act"), and the Ohio Water Pollution Control Act (Ohio
Revised Code Section 6111),

Northeast Ohio Regional Sewer District

is authorized by the Ohio Environmental Protection Agency, hereinafter referred to as "Ohio EPA," to
discharge from the Westerly Wastewater Treatment Center, located at 5800 W. Memorial Shoreway,
[...]
The draft action shall be issued as a final action unless the Director revises the draft after consideration of the
record of a public meeting or written comments, or upon disapproval by the Administrator of the U.S.
Environmental Protection Agency.

Within thirty days of the date of the Public Notice, any person may request or petition for a public meeting for
presentation of evidence, statements or opinions. The purpose of the public meeting is to obtain additional
evidence. Statements concerning the issues raised by the party requesting the meeting are invited. Evidence
may be presented by the applicant, the state, and other parties, and following presentation of such evidence other
interested persons may present testimony of facts or statements of opinion.

Requests for public meetings shall be in writing and shall state the action of the Director objected to, the
questions to be considered, and the reasons the action is contested. Such requests should be emailed to
HClerk@epa.ohio.gov or mailed to:

Legal Records Section
Ohio Environmental Protection Agency
P.O. Box 1049
Columbus, Ohio 43216-1049

Interested persons are invited to submit written comments upon the discharge permit. Comments should be
submitted by email to epa.dswcomments@epa.ohio.gov (preferred method) or delivered in person or by mail no
later than 30 days after the date of this Public Notice. Deliver or mail all comments to:

Ohio Environmental Protection Agency
Attention: Division of Surface Water
Permits Processing Unit
P.O. Box 1049
Columbus, Ohio 43216-1049

The Ohio EPA permit number and Public Notice numbers should appear on each page of any submitted
comments. All comments received no later than 30 days after the date of the Public Notice will be considered.

Citizens may conduct file reviews regarding specific companies or sites. Appointments are necessary to conduct
file reviews, because requests to review files have increased dramatically in recent years. The first 250 pages
copied are free. For requests to copy more than 250 pages, there is a five-cent charge for each page copied.
Payment is required by check or money order, made payable to Treasurer State of Ohio.

For additional information about this fact sheet or the draft permit, contact Erm Gomes at (330) 963-1196,
Erm.Gomes@epa.ohio.gov or Joseph Trocchio at (330) 963-1193 or Joseph.Trocchio@epa.ohio.gov.

INFORMATION REGARDING CERTAIN WATER QUALITY BASED EFFLUENT LIMITS

This draft permit may contain proposed water-quality-based effluent limits (WQBELSs) for parameters that are
not priority pollutants. (See the following link for a list of the priority pollutants:
https://epa.ohio.gov/static/Portals/35/pretreatment/Pretreatment_Program_Priority Pollutant Detection_Limits.
pdf.) In accordance with ORC 6111.03(J)(3), the Director established these WQBELSs after considering, to the
extent consistent with the Federal Water Pollution Control Act, evidence relating to the technical feasibility and
economic reasonableness of removing the polluting properties from those wastes and to evidence relating to
conditions calculated to result from that action and their relation to benefits to the people of the state and to

Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2025
Page 4 of 36



accomplishment of the purposes of this chapter. This determination was made based on data and information
available at the time the permit was drafted, which included the contents of the timely submitted NPDES permit
renewal application, along with any and all pertinent information available to the Director.

This public notice allows the permittee to provide to the Director for consideration during this public comment
period additional site-specific pertinent and factual information with respect to the technical feasibility and
economic reasonableness for achieving compliance with the proposed final effluent limitations for these
parameters. The permittee shall email to epa.dswcomments@epa.ohio.gov (preferred method) or deliver or mail
this information to:

Ohio Environmental Protection Agency
Attention: Division of Surface Water
Permits Processing Unit
P.O. Box 1049
Columbus, Ohio 43216-1049

Should the applicant need additional time to review, obtain or develop site-specific pertinent and factual
information with respect to the technical feasibility and economic reasonableness of achieving compliance with
these limitations, a written request for any additional time shall be sent to the above address no later than 30
days after the Public Notice Date on Page 1.

Should the applicant determine that compliance with the proposed WQBELSs for parameters other than the
priority pollutants is technically and/or economically unattainable, the permittee may submit an application for a
variance to the applicable WQS used to develop the proposed effluent limitation in accordance with the terms
and conditions set forth in OAC 3745-33-07(D). The permittee shall submit this application to the above
address no later than 30 days after the Public Notice Date.

Alternately, the applicant may propose the development of site-specific WQS pursuant to OAC 3745-1-39. The
permittee shall submit written notification regarding their intent to develop site specific WQS for parameters
that are not priority pollutants to the above address no later than 30 days after the Public Notice Date.

Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2025
Page 5 of 36



LOCATION OF DISCHARGE/RECEIVING WATER USE CLASSIFICATION

The NEORSD Westerly WWTC Outfall 001 discharges to the Lake Erie Central Basin Open Water Assessment
Unit, via submerged Outfall 3PE00001001, over 4,600 feet north of Lake Mile 1188.9 (41.50833 N, 81.72667 W).
Outfall 3PE00001002/093 discharges to the Central Basin Shoreline Assessment Unit adjacent to the treatment
facility.

This segment of Lake Erie is described by Ohio EPA River Code: 24-600, Lake Erie Assessment Unit
24001002-02-02, County: Cuyahoga, and Ecoregion: Eastern Great Lakes and Hudson Lowlands. Lake Erie is
designated for the following uses under Ohio’s Water Quality Standards (OAC 3745-1-31): Exceptional
Warmwater Habitat (EWH), Superior High Quality Water, Agricultural Water Supply (AWS), Industrial Water
Supply (IWS), Public Water Supply (PWS), and Bathing Waters (BW).

Use designations define the goals and expectations of a waterbody. These goals are set for aquatic life
protection, recreation use and water supply use, and are defined in the Ohio WQS (OAC 3745-1-07). The use
designations for individual waterbodies are listed in rules -08 through -32 of the Ohio WQS. Once the goals are
set, numeric water quality standards are developed to protect these uses. Different uses have different water
quality criteria.

Use designations for aquatic life protection include habitats for coldwater fish and macroinvertebrates,
warmwater aquatic life and waters with exceptional communities of warmwater organisms. These uses all meet
the goals of the federal Clean Water Act. Ohio WQS also include aquatic life use designations for waterbodies
which cannot meet the Clean Water Act goals because of human-caused conditions that cannot be remedied
without causing fundamental changes to land use and widespread economic impact. The dredging and clearing
of some small streams to support agricultural or urban drainage is the most common of these conditions. These
streams are given Modified Warmwater or Limited Resource Water designations.

Recreation uses are defined by the depth of the waterbody and the potential for wading or swimming. Uses are
defined for bathing waters, swimming/canoeing (Primary Contact) and wading only (Secondary Contact -
generally waters too shallow for swimming or canoeing).

Water supply uses are defined by the actual or potential use of the waterbody. Public Water Supply
designations apply near existing water intakes so that waters are safe to drink with standard treatment. Most
other waters are designated for agricultural and industrial water supply.

FACILITY DESCRIPTION

The Northeast Ohio Regional Sewer District's service area includes the City of Cleveland and all or part of 61
suburban municipalities in Cuyahoga and Summit counties. Three wastewater treatment plants (Easterly and
Westerly in Cleveland, and Southerly in Cuyahoga Heights), and associated interceptor sewers, serve more than
one million residents in these areas (See Figure 1). The approximate location of the NEORSD Westerly WWTC
is shown in Figure 2.

The NEORSD Westerly WWTC serves a population of approximately 103,000 on the west side of Cleveland.
The collection system is comprised of both separate sanitary sewers (approx. 14.9 %) and combined sewers
(approx. 85.1%). NEORSD is responsible for operation and maintenance of the interceptor sewers and
associated equipment tributary to the Westerly WWTC. Local sewers that discharge into the interceptors are
owned and maintained by the respective local municipalities. Combined sewer overflows (CSOs) within the
NEORSD service areas are presently contained in NPDES Permit No. OH0043991 (Ohio EPA Permit No.
3PA00002). The 14-acre facility provides treatment to an average design flow of 35 MGD and has a peak

Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024
Page 6 of 36



secondary treatment capacity of 100 MGD. The limiting factor on secondary treatment is solids washout
occurring at the secondary clarifiers.

The treatment processes include the following operations:

Screening

Grit Removal

Primary Settling

Trickling Filter/Solids Contact Secondary Biological Treatment
Phosphorus Removal (Ferric Chloride Addition)

Final Settling

Chlorination and Dechlorination

Sodium Hydroxide Addition for Effluent pH Adjustment (If Necessary).
Submerged Outfall Diffuser

Table 1 lists the quantity of sewage sludge removed from the facility for the past 4 years. Waste sludge from the
facility is gravity-thickened, mechanically dewatered utilizing centrifuges, and hauled to a landfill or another
NPDES-permit holder for disposal or further treatment. Collected grease is currently hauled to the NEORSD
Southerly WWTC.

The primary water supply source for the area is Lake Erie.

NEORSD implements an Ohio EPA-approved industrial pretreatment program. There are 22 significant
industrial (18 categorical and 4 non-categorical) and 6 non-significant categorical industrial users presently
discharging to the NEORSD Westerly WWTC, contributing an industrial flow of approximately 0.385 MGD.

NEORSD is currently implementing an approved Long-Term Control Plan (LTCP) as required under the
Consent Decree No. 1:10 CV2895-DCN, initially lodged in U.S. District Court for Northern District of Ohio on
July 7, 2011. The Consent Decree, and subsequent amendments, contain a long-term schedule to control
discharges of untreated sewage during wet weather events from the respective NEORSD treatment plants and
CSOs. Under Control Measure 3-2 (CM3-2) of the Second Amendment to the Consent Decree (March 16,
2021), the existing Combined Sewer Overflow Treatment Facility (CSOTF) will be converted to a Chemically
Enhanced High Rate Treatment (CEHRT) system. Flows exceeding the capacity of the collection system and/or
the Westerly WWTP will receive treatment at the new 411 MGD CEHRT system and ultimately discharged via
Outfall 3PE00001002. Per CM3-2, NEORSD is required to achieve the following level of control: 11 CEHRT-
treated and 3 untreated (or 3 partially CEHRT-treated) in a typical year.

The 1994 Combined Sewer Overflow Control Policy includes provisions for partial treatment of wet weather
discharges from combined sewer systems. To be considered treated, a minimum treatment threshold of solids
and floatables control, primary clarification, and disinfection (when required) must be provided. The CEHRT,
with a minimum volumetric capacity of 10.5 million gallons, will combine Chemically Enhanced Primary
Treatment (CEPT) and High Rate Disinfection (HRD) to provide this minimum treatment. The CEPT will
utilize coagulant and a polymer to increase settling and the HRD will utilize chemical chlorination &
dechlorination (or suitable equivalent) to disinfect discharges during the recreation season.

Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024
Page 7 of 36



Construction of the CEHRT system is currently ongoing; in anticipation of the process conversion, CSOTF was
taken off-line on August 3, 2023. The Achievement of Full Operation (AFO) is to be met within 78 months of
entry of the Second Amendment (September 2027). Until the CEHRT is operational, Outfall 3PE00001002 is
proposed to be monitored as an untreated wet weather overflow. Upon completion of the CEHRT, effluent limits
consistent with the Performance Criteria in the Consent Decree are proposed to be implemented through Outfall
3PE00001002 and applicable only to those events with flow rates at or below the design capacity of the CEHRT
(411 MGD). When wet weather flows exceed the design capacity the CEHRT, the limits no longer apply; such
events are to be reported under new “fictitious” monitoring station 3PE00001093, though the permittee is
expected to provide the best treatment possible to flows that exceed the design capacity of the system.
Additionally, the CEHRT is expected to be constructed with a channel that diverts excess flows from the
CEHRT, to be left untreated, mixed with CEHRT effluent, and discharged to Lake Erie; such events are to be
reported under new monitoring station 3PE00001603.

The facility also has an internal bypass of primary treatment effluent around the secondary system, monitored as
Station 3PE00001602. Flows bypassed through this station recombine with secondary effluent prior to
disinfection. Station 602 is an internal bypass of primary treatment effluent around the secondary system. Use of
this bypass is authorized only during prolonged wet weather peak flow events, where Westerly WWTP can
sustain its peak secondary treatment capacity of 100 MGD for a limited time before solids washout from the
secondary clarifiers occurs. However, continued use of Station 3PE00001602 was neither evaluated nor
approved as part of NEORSD’s Long-Term Control Plan, therefore a 24-month compliance schedule is proposed
for the permittee to conduct a No Feasible Alternatives analysis to either eliminate the bypass or justify its
continued use. Authorization to use the bypass will be re-evaluated following submission of the NFA report.

DESCRIPTION OF EXISTING DISCHARGE
The annual effluent flow rate for NEORSD Westerly WWTC for the previous five years is presented in Table 2.

NEORSD Westerly WWTC reports separate sanitary sewers overflows (SSOs) in the NEORSD-owned
collection system at Station 3PE00001300. No SSOs were reported in the previous five years.

NEORSD Westerly WWTC reports wet weather overflows via Outfall 3PE00001002. The number of reported
events (by year) is presented in Table 3. No bypass discharges were reported via Station 3PE00001602 in the
previous five years.

The annual phosphorus discharges from Outfall 3PE00001001 are listed in Table 4.

Table 5 presents chemical specific data compiled from data reported in annual pretreatment reports. Under the
provisions of 40 CFR 122.21(j), the Director has waived the requirement for submittal of expanded effluent
testing data as part of the NPDES renewal application. Ohio EPA has access to substantially identical
information through the submission of annual pretreatment program reports and/or from Ohio EPA effluent
testing conducted.

Table 6 presents a summary of unaltered self-monitoring data from submitted Discharge Monitoring Reports
(DMRs). Data are presented for the period May 2019 - April 2024; the current permit limits are provided for
comparison.

Table 7 summarizes the chemical specific data for Outfall 3PE00001001 by presenting the average and
maximum PEQ values.

Table 8 summarizes the results of acute and chronic Whole Effluent Toxicity (WET) tests of the final effluent

Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024
[...]
represents a calculated 7-activation event rolling average (i.e. the average of 7 consecutive CEHRT discharge
events). The average of the rolling seven events would be reported as a Daily Maximum Concentration on the
day of the seventh event. Results for each individual event must be maintained.

Total Residual Chlorine
The effluent limit proposed for total residual chlorine is necessary to protect the inside mixing zone maximum
(IMZM) water quality standard.

E. coli

The effluent limit is based on the Performance Criteria contained in the Consent Decree. The "Maximum"
concentration limitation represents a calculated 7-activation event rolling geometric mean (i.e. the geomean of 7
consecutive CEHRT discharge events). The geomean of the rolling seven events would be reported as a Daily
Maximum Concentration on the day of the seventh event. The bacteria count for each individual event must be
maintained.

Station 3PE00001603

This station is to be used to report untreated wet weather discharges that are diverted around the CEHRT
system. Monitoring for occurrence and volume is proposed.

Additional Monitoring Requirements

Additional monitoring requirements proposed at the final effluent, influent and upstream/downstream stations
(where applicable) are included for all facilities in Ohio and vary according to the type and size of the discharge.
In addition to permit compliance, this data is used to assist in the evaluation of effluent quality and treatment
plant performance and for designing plant improvements and conducting future stream studies.

3PE00001601 - Monitoring for selenium is proposed to be removed due to lack of reasonable potential to
exceed the WLA at 3PE00001001.

Sludge/Biosolids Monitoring - Limits and monitoring requirements proposed for the treatment, reuse, and/or
disposal of sewage sludge by the following management practices are based on OAC 3745-40: incineration
(Station 3PE00001585); landfill disposal (Station 3PE00001586); hauling to another NPDES-permitted facility
(Station 3PE00001588).

Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024
Page 15 of 36



OTHER REQUIREMENTS
Compliance Schedule(s)

Pretreatment Local Limits Review - A 12-month compliance schedule is proposed for NEORSD to submit a
technical justification for either revising its local industrial user limits or retaining its existing local limits. If
revisions to local limits are required, NEORSD must also submit a pretreatment program modification request.

In addition to the standard requirement to develop and submit a technical local limit justification report, the
permittee shall also determine whether the development and implementation of local limits for total phosphorus
will help the POTW achieve a monthly average effluent concentration target of 0.5 mg/L. This target is not an
effluent limit but permittees should evaluate whether reductions in headworks loading would enable the facility
to further reduce total phosphorus loading to the receiving stream and, ultimately, Lake Erie. Local limits for
total phosphorus may not be appropriate in all cases and justification can be made for not instituting local limits.
Examples include, but are not limited to, (1) if the permittee has maintained a monthly average effluent
concentration at or below 0.5 mg/L for the previous 12 months or (2) if industrial loads are not a primary factor
contributing to effluent concentrations above 0.5 mg/L. Justification for the permittee’s determination must be
submitted to Ohio EPA regardless of whether local limits are deemed appropriate or not. Details are in Part I, C.
of the permit.

New Limits for WET — A 36-month compliance schedule is proposed for the Westerly WWTC to meet the new
whole effluent toxicity limits for P. promelas. Details are in Part I, C. of the permit.

Phosphorus Reduction - A compliance schedule is proposed for the facility to continue to implement treatment
and/or control strategies aimed at reducing the discharge of phosphorus. Additionally, an evaluation report must
be completed and submitted as part of the next NPDES renewal application. Details are in Part I, C of the
permit.

Sanitary Sewer Overflow Reporting

Provisions for reporting SSOs are again proposed in this permit. These provisions include: the reporting of the
system-wide number of SSO occurrences on monthly Discharge Monitoring Reports (DMRs); telephone
notification of Ohio EPA and the local health department, and 5-day follow up written reports for certain high
risk SSOs; and preparation of an annual report that is submitted to Ohio EPA and made available to the public.
Many of these provisions were already required under the “Noncompliance Notification”, “Records Retention”,
and “Facility Operation and Quality Control” general conditions in Part III of Ohio NPDES permits.

Operator Certification and Operator of Record

Operator certification requirements have been included in Part II of the permit in accordance with OAC 3745-7-
02. These rules require the NEORSD Westerly WWTC to have a Class IV wastewater treatment plant operator
in charge of the sewage treatment plant operations discharging through Outfall 3PE00001001. These rules also
require the permittee to designate one or more operator of record to oversee the technical operation of the
“treatment works” and/or “sewerage system”.

CSO Public Notification

The rule for Public Notification Requirements for Combined Sewer Overflows to the Great Lakes Basin, i.e. 40
CFR 122.38, was finalized by U.S. EPA on December 17, 2017, published in the Federal Register on January 8§,
2018, and became effective on Wednesday, February 7, 2018. This rule protects public health by ensuring
timely notification to the public and to public health departments, public drinking water facilities, and other

Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024
Page 16 of 36



potentially affected public entities. This rule applies to CSO dischargers within Ohio’s Lake Erie Basin.
NEORSD developed a CSO Public Notification Plan which was approved by Ohio EPA on October 19, 2018.

Method Detection Limit Reporting

When submitting monitoring results in eDMR, the permittee must report all detected concentration values above
the method detection limit (MDL), even if that value is below the quantification level. A detection above the
MDL indicates the presence of a pollutant with strong confidence, which must be considered in reasonable
potential analyses. Per OAC 3745-33-07(C)(2)(c), for the purpose of assessing compliance, any value reported
below the quantification level shall be considered in compliance with an effluent limit.

Outfall Signage

Part II of the permit includes requirements for the permittee to place a sign at each outfall to Lake Erie providing
information about the discharge. Signage at outfalls is required pursuant to Ohio Administrative Code 3745-33-
08(A). Signs are not required at in-plant sampling outfalls or at outfalls that are not accessible to the public by
land or by recreational use of the water body, e.g. submerged off-shore outfalls.

Part 11T
Part I1I of the permit details standard conditions that include monitoring, reporting requirements, compliance
responsibilities, and general requirements.

Storm Water Compliance

Parts IV, V, and VI have been included with the draft permit to ensure that any storm water flows from the
facility site are properly regulated and managed. As an alternative to complying with Parts IV, V, and VI, the
facility may seek permit coverage under the general permit for industrial storm water (Permit # OHR000007 or
subsequent renewal) or submit a “No Exposure Certification.” Parts IV, V, and VI will be removed from the
final permit if: 1) the facility submits a Notice of Intent (NOI) for coverage under the general permit for
industrial storm water or submits a No Exposure Certification, 2) Ohio EPA determines that the facility is
eligible for coverage under the general permit or meets the requirements for a No Exposure Certification, and 3)
the determination by Ohio EPA can be made prior to the issuance of the final permit.

Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024
Page 17 of 36



Figure 1. NEORSD Service Areas

A WiILLAGE LAKEWAHD
mOCKY HovER
WESTLARE '_rJL
rj KT LMD [ - -
i ’ .
L - s
omsTED [ R
“t sRuMEAICK
TOWHSHIE g ‘E
o
ERLREWICK HILLE TOWHSHIR
E Eﬂm‘l" TREATHENT Pl..MIT SOUTHERLY TREATMENT CEMTER m 'I'J'E"E_R.I.'l' TREATMENT CENTER
D EASTERLY SERVICE AREA D SOUTHERLY SERVICE AREA D WESTERLY SERVICE ARER

Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024
Page 18 of 36



Figure 2. Location of the NEORSD Westerly WWTC

NEORSD Westerly WW TC

@ NPDES - Permit Location

NPDES - Final Qutfall Stations
W Downstresm-Mesrfield Monitoring
ﬁ Upstream Monitoring

0 Final Sutall

Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024
Page 19 of 36



Figure 3. Diagram of Wastewater Treatment System

J“ s :;‘L>

AERATED GRIT

¥ CHAMBER 5 AND 6 |
[

s

AERATED GRIT
CHAMBER 1—4

= CSOTF
DEGRITTING FACILITY

e

PRIMARY
EFFLUENT
BYPASS TO CCT

e

PRIMARY SETTLING
TANKS 1 AND 2

1

___[SKMMINGS

L
7} NORTH
AND.
WESTERIE. DIVERSION SCREEN
INTERCEFTOR ) 80X VA B8L0G
HOUSE
ke [
> | > —
AL L
T
- :
PLANT !
RECYCLE (e
STREAMS
CSOTF TANK
“DEWATERING
SCREENINGS ‘ '
el
!
&
NORTHWEST csom
INTERCEPTOR ) RUUEISTATION
LEGEND
e LUID STREAN — EXSTING
LauD STREAN — PROPOSED R MOCIAED
———— SOUDS STREAW — ENISTING
_________ SOUDS STREAV. — PROPOSED OR MODINED
i FEORE STREW — DISTNG
[ woome ok RBusaLaTD FaoLTES

CSOTF
TANKS
(QUADS A-D)

EVERGENCY CLARIIER FLOW

:l..

_ CSO OUTFALL

». ( LAKE ERE )

TO SCREEN ¢ SNAIL_RETURN
BLDG B I ==
13
_ TRICKUNG FILTER :
1" RECIRCULATION
i
[ SO0LIDS ‘ DISTRIBUTION
PEPS I p-  TRICKUNGFLTER | - CONTACT (—— =i
| TANKS ‘(MIXED LIQUOR)
- .
4] |
= H
&l !
‘ !
,Y, PRIMARY | |
EFFLUENT 1
.. RETURN SECONDARY SLUDGE __ |
i (RSS)
___PRIVARY SLUDGE g
s = - w ol _SKMMNGS
! !
- 3 : :
! Y CENTRATE .\ _GTO/CENTRATE o PLANT RECYCLE
! PUMP . S STREAWS TO
i STATION ' SCREEN BLDG
i J ~——SCRUBBER WATER
i cTo — T
| e [ onwrere
1 GRAVITY I SLUDGE |
s Lo THICKENERS | THICKENED .| sLUDGE !
UMP | 1 AND 2 SLUDGE [
ROOM
i
! WASTE —
i SECONDARY
i SLUDGE i
i (wss)
- | SKIMMINGS
[ CHLORINE o
> ANAL SETTLING | TLORNE | OUTFALL coNDuIT p—
| TANKS
PRIMARY
EFFLUENT
BYPASS

Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024
Page 20 of 36



Figure 4. Diagram of Chemically-Enhanced High Rate Treatment System (CEHRT)

f'.". ;
002 (<411 MGD)
N , 1093 (>411 MGD)

//..
/.

KEY
== CEHAT Flow (<411 MGD)

== Chemically Enhanced Settling
== Disinfection Flow

we Excass Flow (> 411 MGD)

= Influont FHow

s Outfall Flow

@ Sampling Point (nfluent/Efuent) \\
@ Coagulant Feed Point ' N
@ Flocoulant (Polymer) Feed Point Relocated — ¥
@ Sodium Hypochlorite Feed Point Plant \\'T

&ED Sodium Bisuifite Faad Point Entranos

Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024
Page 21 of 36



Table 1. Sewage Sludge Removal (Stations 3PE00001585, 3PE00001586, and 3PE00001588)

Dry Tons per Year
Year 3PE00001585 | 3PE00001586 | 3PE00001588
2019 4269.02 437.17 132.6
2020 4120.53 847.54 --
2021 601.21 2345.45 1713.68
2022 -- 2777.01 1503.79
2023 -- 1401.27 2967.39

Table 2. Annual Effluent Flow Rates (May 2019 -April 2024)

Annual Flow (Million Gallons/Day)
95th
Year* Average Median Percentile | Maximum
2019 24.33 19.30 49.90 69.20
2020 22.55 18.50 48.11 72.70
2021 19.38 15.11 41.78 77.29
2022 22.73 18.44 44.28 86.46
2023 26.23 21.82 5591 80.33
2024 25.85 21.56 48.45 83.13

Table 3. Wet Weather Overflows Reported at 3PE00001002 (May 2019 -April 2024)

No. of Annual Volume
Year events | (Million Gallons)
2019 15 115.8
2020 27 758
2021 21 284.71
2022 27 336.6
2023 38 598.95
2024 10 44.19

Table 4. Calculated Annual Total Phosphorus Loadings (May 2019 -April 2024)

Year Median Flow | Median Phosphorus | Median Loading
(MGD) (mg/L) (kg/day)
2019 18.4 0.51 35.38
2020 18.5 0.46 31.86
2021 15.11 0.62 35.29
2022 18.44 0.74 51.79
2023 21.82 0.83 68.14
2024 21.56 0.76 62.22

Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024
Page 22 of 36



Table 5. Effluent Characterization Using Pretreatment Program Data

Parameter (ng/L) 8/21/2019 9/8/2020 9/7/2021 8/30/2022 | 9/17/2023
Antimony <14.53 <6.88 <7.60 <6.47 0.373
Arsenic <2.87 <2.73 <4.00 <1.94 1.54
Beryllium <1.88 <0.34 <0.31 <0.575 <0.0890
Cadmium <13 <0.96 <0.629 <0.809 <0.106
Chloroform 0.9 1.2 0.75 1.8 <0.47
Chromium <4.88 <3.17 <8.38 <10.4 <3.94
Copper <12.87 <0.56 <243 <9.11 5.99
Dichlorobromomethane 0.18 <0.85 <0.23 <5.0 <0.38
Lead <1.33 <1.49 <1.27 <2.19 0.241
Mercury (ng/L) <22 1.52 1.39 <19.9 6.85
Molybdenum 5.395 6.28 7.34 <17.4 3.83
Nickel 18.8 24.8 31.6 8.49 19.5
Phenol 22.8 0.53 <0.39 14 <0.44
Selenium <3.88 <8.46 <7.09 <541 <0.282
Silver <1.95 <0.87 <1.17 <0.761 <0.103
Thallium <2.8 <2.36 <2.09 <3.64 <1.92
Toluene 0.67 1.67 0.61 <5.0 <0.13
Zinc 9.165 17.5 11.5 26.6 7.49

Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024
Page 23 of 36




Table 6. Effluent Characterization Based on Outfall 3PE00001001 DMR Data (May 2019 - April 2024)

Current Limits

Percentiles

Parameter Unit 30 Day | Daily # Obs. S0th o5th Data Range
Water Temperature °C Monitor 1797 16.3 23.7 8-25.8
Dissolved Oxygen mg/L Monitor 1797 6 2.5% d-11.1
Total Suspended Solids kg/day 2650 3974 | 1755 338 2050 60 - 24400
Total Suspended Solids mg/L 20 30v 1602 4.6 12.6 1.2 -184
Oil and Grease mg/L -- 10 118 <2 3.16 0-13.8
Nitrogen, Ammonia mg/L Monitor 1599 6.77 10.6 509-13.3
Nitrogen Kjeldahl, Total mg/L Monitor 241 7.95 12.1 1.56 - 13.5
Nitrite Plus Nitrate, Total mg/L Monitor 1352 1.64 3.92 .023-7.19
Phosphorus, Total kg/day 132 199% 1783 49.5 118 11.5-254
Phosphorus, Total mg/L 1.0 1.5% 1630 .642 1 181-1.92
Orthophosphate, Dissolved mg/L Monitor 116 388 .706 .072 - 1.96
Selenium, TR ug/L Monitor 115 304 1.02 0-22
Nickel, TR pg/L Monitor 115 8.4 21.3 1.4-110
Zinc, TR pg/L Monitor 115 12.2 21.6 5.68 - 46.1
Cadmium, TR pg/L Monitor 115 <.106 .06 0-.09
Lead, TR ug/L Monitor 115 416 .893 193 -1.8
Chromium, TR ug/L Monitor 115 2.45 4.69 0-92.6
Copper, TR ug/L Monitor 115 5.27 8.18 2.28-13.2
Chromium, Dissolved nglL Monitor 15 | <17 | <17 | 0-102
E. coli #1/1111(10 126 284Y 916 11 469 0-61300
Flow, Peak Rate MGD Monitor 4 29.3 47.8 21.5-50.6
Flow Rate MGD Monitor 1950 18.9 49.5 10 - 86.5
Chlorine, Total Residual mg/L -- 0.038 979 <.005 .026 0-.043
Mercury, Total kg/day | 0.00038 | 0.225 130 | .0000684 | .000191 | 0 -.000382
Mercury, Total ng/L 2.87 1700 120 1.01 2.54 0-5.32
Cyanide, Free (Low-Level) ug/L Monitor 113 2.46 15 0-439
Acute Toxicity, .

Ceriodaph}};ia dubia TUa Monitor > B B <2
Chronic Toxicity, .

Ceriodaphnitc}zldubia TUe Monitor > B B <1
Acute Toxicity, Pimephales TUa Monitor 5 B _ <5

promelas
Chronic Toxicity, .

Pimephales g’ome las TUc Monitor 5 <1 5.18 0-56
pH, Maximum S.U. -- 9.0 1797 7.2 7.4 6.6 - 8.3
pH, Minimum S.U. -- 6.0m 1797 7 6.6* 6.2-77
Residue, Total Filterable mg/L Monitor 1062 612 966 236 - 2250
CBOD 5 day kg/day 1987 2650% | 1412 395 1340 0-4320
CBOD 5 day mg/L 15 20" 1276 5.4 10 0-26

* = For minimum pH, 5th percentile shown in place of 50th percentile.

** = For dissolved oxygen, 5th percentile shown in place of 95th percentile.

2 = weekly average.
M = minimum limit

Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024

Page 24 of 36




Table 7. Projected Effluent Quality for Outfall 3PE00001001 (May 2019 - April 2024)

c Number of | Number > PE PE

Parameter s Samples MDL Avergge Maxin?um
Antimony * ng/L 5 1 0.63 0.86
Arsenic - TR * ng/L 5 1 2.6 35
Beryllium * pg/L 5 0 - --
Cadmium - TR ® pg/L 121 16 0.04 0.07
Chlorine, Total Residual | mg/L 993 457 0.015 0.027
Chloroform * ug/L 5 4 3 4.1
Chromium - TR ® pg/L 120 82 4.1 5.6
oxavalent Chromium | o | 113 5 L6 22
Copper - TR ? pg/L 121 117 7 9.1
Cyanide - free pg/L 115 113 10.061 15.474
Dichlorobromomethane * | pg/L 5 1 0.3 04
Lead - TR? pg/L 121 117 0.7 1
Mercury * ng/L 127 104 23 34
Molybdenum * pg/L 5 4 12.3 16.9
Nickel - TR ® pg/L 121 121 18.4 26.8